w o T — =

W/ [PIROFESSIONAL
UINIVERSITY

Tmm/anniry Education Tram'/onm'rg India

A REPORT ON

“WATER QUALITY SCENARIO OF SATLUJ RIVER BETWEEN
2012-2016”

Submitted for partial fulfillment of award of
MASTER IN TECHNOLOGY

By

BHUPINDER SINGH CHANNA

Under The Supervision of

Ms. Alka

Assistant Professor

DEPARTMENT OF CIVIL ENGINEERING

LOVELY PROFESSIONAL UNIVERSITY
G.T ROAD, PHAGWARA, PUNJAB



Abstract

Water is one of the vital needs of all living beings. Humans need water in
many daily activities like drinking, washing, bathing etc. Water is the most
important in shaping the land and regulating the climate.If the quality of
water is not desirable then it becomes unfit for drinking and other activities.
[...]
changes such as discoloration naturaly.

Oxygen substance dispointinted by man made chemical that is couses of turbidity

Many chemical like toxic can produce waterborne diseases in either human or
animals.it is the reson of ph changes

Detergents, food processing waste, fule oil, volatile organic compounds mixes in
water is the reson of COD, BOD.

Ammonia from food processing waste, chemical waste, fertilizers, silt are reason
of physical changes.



Chapter 8

REVIEW OF LITERATURE

Prior to taking up the analysis of the available data pertaining to the main premise of my
work, it is essential to scan the conceptual and theoretical structure as also to review the
perspective of other researchers briefly. It will make a modest attempt to review few of
such efforts taken from time to time by various subject experts to make the problem more

simplified and relate such ideas with the present study.

There is no dearth of studies available on Sewage treatment plant. After searching a series
of studies available or related to the issue, the review of the parts of the study related to
my research topic is put as under:-

8.1 NEED OF THE TREATMENT UNIT:

(N. Muthukumaran and N. K. Ambujam, 2003) There is a tremendous amount of pressure in
protecting the water resources available in the country. Protecting the surface water
resources from wastewater pollution plays a vital role for the development. The disposal
of wastewater into the surface water bodies leads to serious problems and affects the
people in health aspects. Especially in the urban areas, the pollution of domestic effluent
discharges into the nearby surface water bodies created problems for the public. Improper
management of waste water finds its own way of getting into the surface water. The water
quality changes in the surface water bodies created many health problems to the public.
The major cities are growing with a daily average addition of 1000 persons. As a result of
this tremendous growth, service infrastructure is not able to keep up to provide the city a
healthy environment. Ample supplies of clean unused water can no longer be taken for
granted due to population growth, increasing urbanization and industrial water demands.
Pollution of fresh water streams and ground water by industrial discharges result in
depletion of existing water sources. Hence, it is increasingly becoming obvious that reuse

of wastewater is a viable solution in many instances.

8.2 PRESENT SCENERIO OF WASTEWATER TREATMENT UNITS IN INDIA:
(R Kaur et al.,) Agricultural growth, urbanization and industrialization has brought severe

water shortage. That’s why low quality/ waste water is emerging as a potential source for
22



water supply after the proper treatment. India represented 16% of world population but
water resources is just 4%. Demand of population is high and water resources are low.
Efficiency and recycling of water is highly required. In India 234-Sewage treatment
plants are there covering only 5% of cities/towns. Oxidation pond technology and
activated sludge process technology is used covering 59.5% of total installed capacity.
Followed by Up Flow Anaerobic Sludge Blanket Technology (26%). Stabilization ponds
is also used in 28% of the plants, though its combined capacity is only 5.6%. As per the
recent world bank report (Shuval et al., 1986) favoured stabilization pond for treating
waste water in developing countries because of the shortage of skilled labour and
availability of the land at reasonable opportunity cost.

(Ajay Tyagi, 2013) 152 STPs are there across 15 states in our country. 9 STPs are under
construction out of 152 STPs. Moreover, 30 STPs are not operating and 28 STPs are not
performing satisfactory. 49 STPs are exceeding the BOD standards and 7 STPs are
violating the general standards of discharge with respect to COD. STPs which are
designed on trickling filters and sequential batch reactor technologies are meeting the
standards and their efficiency in more than 90% in terms of BOD removal. Ministry of
environment and forest were funding 179 STPs under GAP-I, YAP-I and NCRD scheme.
152 STPs with installed capacity of 4716 MLD are being inspected and their actual
utilizable capacities are 3126.42 MLD i.e. only 66% of installed capacity.

8.3 INDICATOR FOR WATER QUALITY IN WASTEWATER:

(Ghanizadeh et.al., 2001). The temperature of wastewater varies greatly, depending upon
the type of operations being conducted. The survey of various treatment processes in
wastewater treatment shows that temperature is an important factor affecting efficiency of
settling and flocculation. Changes in wastewater temperatures affect the settling rates,
dissolved oxygen levels, and biological action. The temperature of wastewater becomes
extremely important in certain wastewater unit operations such as sedimentation tanks

and re-circulating filters

23



(D Wani et al., 2013) Microbial pollutants can be served as an indicators for water
quality. Like total and faecal coliforms, and the entercocci - faecal streptococci are the
indicator organisms currently used in the public health area because they indicate fecal
contamination and presence of enteric pathogens in surrounding wastewater/water.
Indicator organisms are always used to determine the relative risk of the possible
presence of a particular pathogen in wastewater/water. E. coli are a particular species of
bacteria that may or may not be pathogenic but are widely present in the human intestinal
tract. The increased population and urbanization in Srinagar city has resulted in an
increase in the discharge of domestic sewage into the water bodies especially Dal Lake,
due to which the lake has undergone tremendous changes in its chemical, biological and
trophic status. So there is an immediate need for trapping these pollutants before releasing

into the lake.

8.4 COMPARISION OF DIFFERENT BIOLOGICAL UNITS:

(Saumyen Guha and C S Harndranath, 2013) An aerobic process is the one in which the
organic matter is consumed by bacteria that use oxygen for respiration. An aerobic
process is the one in which bacteria use elements or functional groups other than oxygen
for respiration (e.g., nitrate, manganese, iron, sulphate, organic matter, carbon dioxide).
In case of complex mixtures of recalcitrant organic compounds, both may be required as
some compounds may be more efficiently degraded by anaerobic bacteria and some by
aerobic. It is also common for a recalcitrant compound to first get partially degraded by
anaerobic bacteria and then mineralized (organic carbon to carbon dioxide) by aerobic
bacteria.

(A Samie et al., 2009) For sewage treatment plants to meet national and international
standards, there is a need to improve treatment processes and to adopt stringent policies in
terms of monitoring and control of the quality of the final effluent. This includes the use
of effective methods for the detoxification and disinfection of the sewage effluent.
Depending on the origin of the sewage, different treatment processes should be in place.
In a region that cannot afford sewage treatment plants, a lagooning system is the minimal
requirement for treatment of wastewater (WHO, 1989). Although the presence of high
level of nutrient might be useful for the irrigated plants the presence of pathogenic
bacteria may be detrimental for those who might consume the product without prior

proper cleaning. Other parameters that might affect the treatment of STP wastewater

24



include the temperature, pH, conductivity, dissolved oxygen and elements such as
nitrogen and phosphate.

(Prachi N. Wakode et al., 2014) US EPA report summarized “The SBR is equivalent to
activated sludge system which operates in time rather than in space”. In SBR, there is a
requirement of only one basin because every process happens there only. So less civil
structure is required. Inter-connecting pipework, and process equipment and the
consequent savings in capital and operating costs. While as in activated sludge system,
requirement of separate tanks for the unit processes of biological reactor and solid-liquid
separation. Also returned sludge from the final clarification stage to the aeration tank.
SBR is having the capacity of cyclically mixing and aeration to promote anoxic/aerobic
and anaerobic environments with less energy consumption.

(Charu Sharma et al., 2013) Advanced aerobic biological filtration and oxygenated
reactor process is an emerging advanced waste water treatment technology that’s gaining
success around the world.

BIOFOR is one of the patented technologies of M/S Degremont limited. It includes
vigorous aerobic treatment. BIOFOR filters are having aerobic biological reactors that
use attach growth technology. The biological filtration can be described as a system of
three phase with

A solid phase: The filter media with attached biomass.

A liquid phase: the wastewater that passes through filter material.

A gas phase: the oxygen to assure oxidative process or the gaseous nitrogen at
denitrification.

Economically if we consider this, space requirement is very less as compared to
conventional activated sludge system. 75% space saving can be achieved if complete
BIOFOR technology is adopted. BIOFOR requires 500m?/MLD. Space saving can be
done upto 40% if its installed along with the activated sludge system for which area
requirement is 900m?%/MLD. Operation and maintenance cost should be considered.

Capital cost for BIOFOR plant upto tertiary treatment ranges from Rs. 100-105 lac/MLD
and capital cost is ranging between Rs. 6-8 lac/MLD of treated water. The cost factor is
also affected on the basis of material availability, local conditions and property prices etc.

25



8.5 NUTRIENT/PATHOGEN REMOVAL FROM WASTEWATER TREATMENT
PLANT:

(E O’Reilly et al., 2013) Nutrient removal using on-site wastewater treatment system:
Nitrogen removal: For nitrogen removal, nitrification-denitrification process is suitable
especially for temperate climates. Denitrification in soils used for percolation, where
possible is a simple and attractive, though effectiveness can vary depending on a number
of issues including the presence of organic carbon, the level of soil saturation and the soil
texture. Horizontal flow biofilm (HFBR) recently developed and is very good.
Phosphorus removal: Phosphorus can be removed through adsorption and can be directly
related to the adsorptive capacity of filter media. Dedicated adsorptive type system can
offer effective Phosphorus removal on-sites in sensitive areas where discharge is into or
close to a water course.

Pathogen removal: Disinfection becomes mandatory in the cases where discharge can
potentially result in pollution of drinking water sources, agriculture farms and bathing
waters, where surface water discharge is being considered or where treated water is being
reused. Membrane Bioreactors (MBR), can offer a solution where pathogen removal is
required. UV is inexpensive and does not produce disinfection by-products and relatively
simple to install and operate. Conventional disinfection methods such as UV, ozone and
chlorine are not effective against pathogens such as nematode. Gamma radiation could
provide an alternative solution, however, it may increase the cost factor. So we can apply
this technology where water is in the limited quantity.

(M Suplee, 2007) Biological Nitrogen Removal (BNR) processes are incorporated into
wastewater treatment systems to reduce effluent Total Nitrogen (TN) to an average level
of 8 to 10 mg/L and Total Phosphorous (TP) to an average of 1 to 3 mg/L before being
discharged into a receiving water body (Freed 2007). In many cases, BNR technologies
can be retrofitted to existing plant configurations and are adaptable to climate extremes.
Nitrogen in wastewater is usually in the form of organic nitrogen and ammonia. Nitrogen
in municipal wastewater is generally not removed by conventional secondary treatment.
BNR for nitrogen is achieved through a series of biochemical reactions that transform
nitrogen from one form to another. The key transformations are nitrification and
denitrification (USACE 2001). Phosphorus removal obtained in a conventional biological

wastewater treatment is very less (mostly less than 20 percent).

26



Chapter 9

RESEARCH METHODOLOGY

1. Survey: Survey will be conducted for knowing the present scenario for disposal of domestic
wastewater from the common people. It will also benefit in creating awareness of the concept of
domestic wastewater and its disposal. It will be done with the help of questionnaires. Few
selected questions will be prepared in a particular questionnaire. Those questionnaires will be
randomly distributed to the common people near of satluj. Attempts will be taken to cover up the
maximum possible wards of Satluj from every zone. Feedback from the survey will be recorded.
The mode of questionnaires will be offline as well as online. In offline mode, door to door
survey will be conducted and in online mode, questionnaires will be send via mail to the local
people. The questions that will be used in questionnaires are given below:

e How can you contribute for the reduction of waste water?

e Are you aware of the wastewater treatment and sewage treatment plants?

e What according to you is the best way for disposal of domestic wastewater?

e What kind of sanitation facility your house and locality have?

e What kind of domestic sewage treatment plant will you prefer for you locality?

e Are you willing to use the treated wastewater (which is fulfilling the standards) for

domestic purpose?
e Are you willing to help and contribute in the construction of sewage treatment plant?

e Do you think that the construction of STP would be a solution to the frequent floods that
the state is facing?

2. Physical, chemical and biological tests of local water bodies (Satluj River): Various tests
of the local water bodies will be conducted in the government laboratory under PHE at HMT.
The tests will be conducted so that it becomes evident that water bodies are contaminated
because of the direct discharge of wastewater into them. The tests will be conducted are

mentioned below along with the procedure:

27



I. Turbidity: It’s the cloudiness or haziness of a water because of the large numbers
of individual particles that are generally invisible to the naked eye same as
to smoke in air. The measurement of turbidity is an Important test of water

quality.

For determination of turbidity we will use naphelometric unit (NTU). It is used to measure
turbidity by the principle of scattering of light. In this instrument, the sample scatters the light
that impinges on it. The scattered light is then measured by putting the photometer at right angles
to the original direction of the light generated by the light source. This instrument is calibrated
and digitised.
Il.  pH: Itis defined as the log of reciprocal of hydrogen ions present in the water; i.e.

pH = logol/H™

It is helpful in determining the acidity or the alkalinity of water. If pH value is found to be less
than 7, it will become acidic in nature, and if pH is found more than 7, it will become alkaline in
nature. It is an important parameter in water supply systems and sewage treatment processes.

28



pH meter

For the determination of pH, pH-meter will be used. A beaker or a glass (electrode), in
association with calomel electrode, dipped into the water, detects hydrogen ions. The meter is
pre-calibrated by using the standard solutions of known pH values, and can be used to directly
read the pH value of the given sample of water, kept in the glass or the beaker.

I, Alkalinity: Alkalinity is a measure of the buffering capacity of water, or the capacity of
bases to neutralize acids. Measuring alkalinity is important in determining a stream's
ability to neutralize acidic pollution from rainfall or wastewater. Alkalinity does not refer
to pH, but instead refers to the ability of water to resist change in pH. The presence of